
VITPILEN 701 2018 <2018><EU><F2603R4>
SWING ARM

49724

Pos Part Number Description Additional Text Quantity

1 2100403004433 Swingarm 701 Vitpilen 1.00

2 77704034000 Support f. shaft seal ring 16 4.00

3 0760253270 radial shaft seal 25x32x7 4.00

4 59404032000 Bearing sleeve 17x22x38.7 03 2.00

5 0618222812 Needle bushing HK2212V 22/28/1 4.00

6 54603036000 STOP DISK 22,2X31,7X1 2.00

7 75004066000 CHAIN SLIDING PROTECTION 07 1.00



8 72210079000 BUCKET 4.00

9 0025060106 HH collar screw M6x10 TX30 2.00

10 5461107610030 RET. CLAMP F. BRAKE HOSE BLACK 1.00

11 0025050106 HH collar screw M5x10 TX30 1.00

12 21004060000 Chainguard 1.00

13 69008021040 special screw M6x14 1.00

14 0017060305 Special screw K60X30 WS=6 1.00

15 83008000012 special screw M6x12x3 2.00

16 75004037000 SWING ARM BOLT L=272MM 07 1.00

17 75003088000 PLASTIC CAP 07 2.00

18 75004046000 ADJUSTING RING M24X1 , 5 07 2.00

19 75004042000 WASHER 07 2.00

20 54804038000 Nut with flange M16X1,5 WS=19 2.00

21 2100404211030S Licence plate holder support b 1.00

22 21004042060 Adapter, license plate holder 1.00

23 21004042070 Cable holder, license plate ho 1.00

24 69008021160 special screw M5x12 1.00

25 0025080606 HH COLLAR SCREW M8x60 TX40 2.00

26 0025060166 HH collar screw M6x16 TX30 1.00

99 78904230010 SWINGARM REPAIR KIT SX-F/XC-F 0.00


